
   

 

   

 

 

 

 

  

Dalaina Spyridoula,Garantzioti Kalliopi, Yildirim Ipek 

Athens 2018 
 

Technologies of 

seawater 

desalination 

Marine resources 

Supervisor: Dasenakis E. 



   

 

1 | P a g e  

 

 

1. Definition and Brief History 
 
   Water is a vital resource for the existence of living being on the earth surface and is necessary for 
economic and social development (Semiat, 2000). Only about 0.5% of the overall global water is available 
as fresh water while seawater accounts for about 97% of them. Because of the high salinity of the ocean 
waterΝandΝtheΝsignificantΝcostsΝassociatedΝwithΝseawaterΝdesalination,ΝmostΝofΝtheΝworldΝpopulation‘sΝwaterΝ
supply has traditionally come from freshwater sources – groundwater aquifers, rivers and lakes (Voutchkov, 
[...]
desalination processes have developed to a large extent during the latter half of the 20th century and 
continue to undergo technological improvements even at the present time. 
 
The notable increase in the use of desalination over the past 50 years is to a great extent the result of a 

long history of research and development efforts. Desalination became a totally commercial enterprise and 

developments in technology by the 1980s which led to an exponential growth in world desalination 

capacity. The worldwide distribution of desalination capacities is given in Table 1 (Nair and Kumar, 2013). 

For the drinking water purposes, many other countries of the world have begun to utilize desalination as a 

suitable technology but no other region of the world has implemented desalination on as large a scale as 

the Middle East (Islam et al., 2018). 

 
Table 1: Top 10 countries employing seawater desalination technologies 



   

 

3 | P a g e  

 

 

2. Overview of Desalination Technologies 
  

On a global basis, desalination capacity increased at almost 12 percent per year, from 1972 through 1999. 

Comparing with the capacity of 8.09 million m3/day in 1980, the global contracted desalination capacity by 

2014 has increased more than 10 fold in 34 years to 90.07 million m3/day. About 53% of the total capacity 

was installed in the past 10 years since 2005 (Li et al., 2018). However, seawater desalination is being 

applied at 67% of installed capacity worldwide. Table 2 outlines the global desalting capacity by feed water 

sources (ESCWA, 2015). 

 

Table 2: Global installed desalination capacity by feed water sources 

 

A variety of desalination technologies has been developed over the years on the basis of three major types 

of technologies that are, namely: (i) thermally-activated systems in which evaporation and condensation are 

the main processes used to separate salts from water, (ii) membrane-based systems where either pressure 

or electric field is applied on the salty water to force it through a membrane, leaving salts behind and (iii) 

chemically-activated desalination methods (Glueckauf, 1966; Frederick, 2010; Thu et al., 2013). Within 

those three broad types, there are sub-categories (processes) using different techniques. 

 

2.1. Thermal technologies 

 

In the phase-change or thermal processes, the distillation of seawater is achieved by utilizing a thermal 
energy source. Water is heated and producing water vapor that in turn condenses to form distilled water. 

The thermal energy may be obtained from a conventional fossil-fuel source, or from a renewable energy 

sources such as nuclear energy, geothermal energy, and solar pond. For thermal desalination, the most 

commonly adopted technologies are multi-stage flash evaporation ("MSF") and multi-effect distillation 

("MED"), but also Vapor compression distillation (VCD) is used.  



   

 

4 | P a g e  

 

2.1.1. Multi stage flash (MSF) 

The multi-stage flash (MSF) is a type of thermal desalination which has already been in use since around 

1960s. MSF facilities consist of a number of chambers connected to one another, with each successive 

chamber operating at a progressively lower pressure. Source water/pre-treated water (i.e. feed water) first 

passes from back to front through a tubing system to the brine heater, where water is heated under a high 

pressure. The heated water then enters the first chamber at reduced pressure, causing it to boil rapidly with 

a portion evaporating into vapor (Figure 2). In each successive chamber which operates at a reducing 

pressure, the same process repeats. The vapor generated by evaporation is converted into fresh water by 
condensation. The MSF plants usually operate at top brine temperatures of 90-120°C, depending on the 

scale control method selected. Operating the plant at higher temperature limits of 120°C tends to increase 

the efficiency, but it also increases the potential for scale formation and accelerated corrosion of metal 

surfaces in contact with seawater. Typically, an MSF plant can contain from 4 to about 40 stages. Multi-

stage flash evaporation is considered to be the most reliable, and is probably the most widely used of the 

three principal distillation processes. 

 

Figure 2: Basic process of multi-stage flash evaporation 
Note: (1) Brine is the high salty solution after partial evaporation. 
Source: Renewable and Sustainable Energy Reviews 24(2013)343–356 

 

2.1.2. Multi-effect distillation (MED) 

The multiple-effect distillation (MED) process is the oldest desalination method and is very efficient 

thermodynamically. Similar to MSF, MED is an evaporation process going through a series of chambers 

(also known as "effects"), with each successive chamber operating at a progressively lower pressure. In 

this process the vapour formed in one chamber condenses in the next chamber with the heat released 

acting as a heating source. In addition, feed water is sprayed over the tube bundle on top of each chamber 



   

 

5 | P a g e  

 

in a typical MED process. As shown in Figure 3, external steam is introduced in the first chamber and feed 

water evaporates as it absorbs heat from the steam. The resulting vapour enters through the tube to the 

second chamber at a reduced pressure. The heat released by condensation causes the feed water in the 

second chamber to evaporate partly. The process repeats for several effects, with 4 to 21 effects and 

performance ratio from 10 to 18 being found in a typical large plant. In each chamber, the vapour 

condensing into fresh water inside the tube is then pumped out.  

 
Figure 3:  Basic process of multi-effect distillation 
Sources: Renewable and Sustainable Energy Reviews 24(2013)343–356 

 
The MED process is used for what, at the time it began operating, was the largest desalination plant in the world in 

Jubail, Saudi Arabia, producing over 800,000 m3/day. The plant began operating in April 2009. 

 

2.1.3. Vapor compression distillation (VCD) 

In a vapor compression (VC) system, the distillation process begins in the boiling chamber, just as it does 

in virtually any other distiller. What separates this method from other distillation methods is what comes 

after the boiling chamber. The steam from the boiling water flows through a baffling system and then into 

the compressor. In the compressor, the steam is pressurized, which raises the steam's temperature before 

it is routed through a special heat exchanger located inside the boiling chamber. The steam (under 

pressure) is at a higher temperature than the feed water inside the boiling chamber. The pressurized steam 

gives off its heat to the tap water inside the boiling chamber, causing this water to boil, which creates more 

steam. While the pressurized steam is giving up its latent heat, the steam will condense. At this stage, the 

condensed steam is considered distilled water but is still very hot--only slightly cooler than boiling 

temperature. To get maximum efficiency from the VC systems, the hot distilled water preheats the incoming 

feed water that will be distilled. As the incoming water is preheated, the outgoing distilled water is cooled. 

 
 



   

 

6 | P a g e  

 

 

Figure 4: Basic process of vapour compression distillation. Source: 

https://www.aquatechnology.net/vaporcompressiondistillers.html 

 

Vapour compression distillation is usually used where the requirement for desalinated fresh water is relatively small 

such as in small communities, ships or in holiday resorts. 

 

2.2. Membrane Technologies 

2.2.1.1. Reverse osmosis 

The first viable reverse osmosis membrane was made from cellulose acetate as an integrally skinned 

asymmetric semi-permeable membrane. This membrane was made by Loeb and Sourirajan at UCLA in 

1959. The current generation of reverse osmosis (RO) membrane materials are based on a composite 

material patented by FilmTec Corporation in 1970 (now part of Dow Chemical Company) (Sagle and 

Freeman 2004). 

The basic principle for RO desalination is reversing the natural phenomenon of osmosis. When two liquids 

of different density (salinity) come in touch through a semipermeable membrane, solvent molecules move 

through into a region of higher solute concentration, in the direction that tends to equalize the solute 

concentrations.  

https://www.aquatechnology.net/vaporcompressiondistillers.html


   

 

7 | P a g e  

 

 

Figure 5  Osmosis, source: https://cnx.org/contents/FPtK1zmh@8.108:q2X995E3@12/The-Cell-Membrane 

 

However if we exert pressure on the dense solution (salty water), greater than the osmotic pressure, then 

there is movement of the solvent molecules (fresh water) through membrane to the less dense solution (not 

salty water).  

 

Figure 6  Osmosis,source:#ADP, #Adelaide Desalination Plant, #Adelaide desalination, #Desalination, #Reverse osmosis, #Water security 

 

In case of desalination technologies, sufficient pressure is applied by high pressure pumps to force water 

passing through the semipermeable membranes, leaving behind the dissolved salts. Disinfection and pH 

adjustment makes desalinated water potable (WabagνΝSagleΝandΝFreemanΝβίί4,ΝȇȐπĲȘȢΝβί1βνΝEvoquaνΝ
Gude et al., 2018).  

The typical single-pass sea water reverse osmosis system consists of: Intake, Pretreatment, High pressure 

pump (if not combined with energy recovery), Membrane assembly, Energy recovery (if used), 

Remineralisation and pH adjustment, Disinfection, Alarm/control panel 

https://cnx.org/contents/FPtK1zmh@8.108:q2X995E3@12/The-Cell-Membrane
https://gfycat.com/gifs/search/ADP
https://gfycat.com/gifs/search/ADP
https://gfycat.com/gifs/search/Adelaide+desalination
https://gfycat.com/gifs/search/Adelaide+desalination
https://gfycat.com/gifs/search/Reverse+osmosis
https://gfycat.com/gifs/search/Reverse+osmosis


   

 

8 | P a g e  

 

 

Figure 7 Osmosis 

Pretreatment is important for RO as the design does not allow for backpulsing with water or air agitation to 

remove solids. Since accumulated material cannot be removed the membranes are highly susceptible to 

fouling (loss of production capacity). Pretreatment in sea water RO systems has four major components: 

1) Screening of solids: prevent fouling by fine particle or biological growth,  reduce the risk of damage to 

high-pressure pump. 

2) Cartridge filtration: string-wound polypropylene filters are used to remove particles of 1–5 µm diameter. 

3) Dosing: Oxidizing biocides, such as chlorine, followed by bisulfite dosing to deactivate the chlorine, 

which can destroy a thin-film composite membrane. Biofouling inhibitors prevent the growth of slime on the 

membrane surface and plant walls. 

4) Prefiltration pH adjustment: If the pH, hardness and the alkalinity in the feedwater result in a scaling 

tendency in the reject stream, acid is dosed to maintain carbonates in their soluble carbonic acid form. 

CO3β− + H3O+ = HCO3− + H2O 

HCO3− + H3O+ = H2CO3 + H2O 

Carbonic acid cannot combine with calcium to form calcium carbonate scale. Calcium carbonate scaling 

tendency is estimated using the Langelier saturation index. Adding too much sulfuric acid to control 

carbonate scales may result in calcium sulfate, barium sulfate, or strontium sulfate scale on RO membrane. 

Prefiltration antiscalants: prevent formation of all scale; carbonate and phosphate, sulfate and fluoride 

scales. Antiscalants  disperse also colloids and metal oxides. Antiscalants can control acid-soluble scales 

at a fraction of the dosage required to control the same scale using sulfuric acid (Malki, 2008). 

Small scale desalination units may use 'beach wells' drilled on the seashore. These intake facilities are 

easily built and the seawater is slowly filtered through the subsurface sand/seabed formations. Raw 

seawater collected using beach wells is often of better quality regarding solids, silt, oil and grease, natural 

organic contamination and aquatic microorganisms, compared to open seawater intakes. They may also 

yield water of lower salinity. 



   

 

9 | P a g e  

 

Apart from conventional filtration technologies, highly effective micro- and ultrafiltration systems are 

employed. For example, WABAG has built the first plant in Duqm, Al Wusta Oman, using microfiltration 

units for pre-treatment as well as at new Sohar International Port (2013), where an in-line RO system was 

successfully executed. The Nemmeli RO-drinking water plant in Chennai, one of the largest plants in India, 

employs ultrafiltration membranes for highly effective pre-treatment upstream of the RO system. 

The high pressure pump pushes water through the membrane, which rejects the passage of salt. Typical 

pressures for brackish water range from 225 to 376 psi (15.5 to 26 bar, or 1.6 to 2.6 MPa). For seawater, 

the range is from 800 to 1,180 psi (55 to 81.5 bar or 6 to 8 Mpa), requiring a large amount of energy.  

The membrane assembly consists of a pressure vessel with a membrane that allows feedwater to be 

pressed against it. R/O systems employ thin film composite spiral wound membrane elements for superior 

performance. These special membranes allow only high quality water, the "permeate water" to permeate 

them, rejecting metals, salts, ionic and organic impurities. Suspended solids are removed by pre-filters. 

Figure8. Osmosis 

RO membranes are made in a variety of configurations. The most common are spiral-wound and hollow-

fiber. Thin film composite spiral wound membrane elements are employed for superior performance 

(ȇȐπĲȘȢΝβί1βνΝSagleΝandΝFreemanΝβίί4νΝδanxess).  

The membranes consist of twoΝ separateΝ layersέΝ TheΝ ―skin‖Ν isΝ theΝ drasticΝ partΝ ofΝ theΝ membraneΝ forΝ
separating water from dissolved or suspended particles. Membranes are made of polymer compounds and 

are thin and fragile. Between membranes there is a separator from porous material – usually a net of pet – 

Dacron impregnated with resins, which prevents membranes from attaching to each other due to high 

pressure, and facilitates the uniform flow of clean water between membranes. The two ends of membranes 

are attached to a central perforated pipe, through which the permeated water is collected (ȇȐπĲȘȢΝβί1β,Ν
Sagle and Freeman 2004).  

Part of the saline feed water pumped into the membrane assembly passes through the membrane with the 

salt removed. The remaining "concentrate" flow passes along the saline side of the membrane. As 



   

 

10 | P a g e  

 

"recovery ratio" is called the percentage of desalinated water produced versus the saline water feed flow. 

Typically varies between 20% for small seawater systems, 40% – 50% for larger seawater systems, and 

80% – 85% for brackish water (Cape Coral Annual Report 2012). 

Initially cellulose based membranes have been used. RO membranes made their commercial debut when 

Gulf General Atomics and Aerojet General employed the Loeb-Sourirajan cellulose acetate (CA) 

membranes made by a cellulose repeat unit, found in plants, particularly from acetylated cellulose (Sagle 

and Freeman 2004).  

Thin Film Composite Membranes (TFC or TFM) are manufactured for water desalination or purification 

systems. They resemble a molecular sieve in the form of a film from two or more layered materials and are 

classified as nanofiltration (NF) or Reverse Osmosis (RO) membranes. They are made of a cross – linked 

polyamide layer (<200 nm) deposited on a poly ethersulfonate or polyposulfone porous layer (50 microns) 

above a non – woven support polyester sheet. The three layer configuration gives the desired properties of 

high rejection of undesired materials (like salts), high filtration rate, and good mechanical strength. The 

polyamide top layer is responsible for the high salt rejection and is chosen primarily for its permeability to 

water and impermeability to various dissolved impurities (lanxess, Sagle and Freeman 2004).  